DTOMEI M14K16-1 202144 H

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

1JZ AW AEAR—E2—T S5 yk
1JZ ALTERNATOR RELOCATION BRACKET

i 195107
(PART NUMBER)

BE -
(APPLICATION) 1JZ-GTE

HZAREE srxskkkksiskkkrkk2p

English skkkkskskskskaskskskskk 7p

O DHKERAEE RGEAThOHEELFZE
OEHEA—N—DRITIIBMEEELHETHELZSL,

QI T T ERLRUNREL TS
ORFEEHRTIRUFITZESNSGEEEAREEZLT BEHRABELIZSN

TOMEIEZDOEBEVHITHYMNEITTNET,
ARBEFI7AL DAV Ty H—FRYHL, FIILAR—2—EBETEHT57IYNTT,
BRICBWTRSTLERRIZBHC CEZBREL THRRESNEL,

@ Please carefully read this manual prior to installation.

@ Please also refer to the Vehicles Official Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing a TOMEI product.

This product has been designed to remove the stock A/C compressor and relocate the stock alternator.
This relocation improves total performance and durability especially under extreme condition such as
competition use.




~, = - -
A&
BMAZTIEALAR—E—T Sy YA EL COHEHLTHYES,
ZDMBSEL R DS T TICEL TIEF IR A EART T S RBEEEEESRBL T,

BARRFEELEIVOV LN TRERNEREE A,
BEUNTOEREEBNIESLEVARERRVI DU ARERIBLET .

BARGOERIFINGINEEZT-BHELH. RIEOES-EEZTERL TS,
BAHGERADKRIE. BUGTRELRERZFRALGVETVIZDOEADBNLHYFET
BEEXEIVOUDARATRETITOTTEN, TUDUABVRETITEIEREDOBANLHYET,
Wi R OREDRSEBICAZMALVTTEN, BROBIELEROEBENALAHYFET,

BERIVNIMLIL O FERNT, IEESNI=MILY TR (T TSN,
FILOZESFLRVNERILMNRATRZY BB T 2BNIHYET,

BRHES TRomzs/sErfioTlahERELTEN,
[ e )

D [RT—A
® AT—B
KOHHEIAFEH
d[XRT—C
AT—D
[ ® [RR—H— A ($22-¢ 105 T=9)
®
7
8
Q

AR—H— B (¢ 20E% )
MRAT—BIZHAEH

RJLE (M10-P1.25 L.=85)

K2R )Lk (M10-P1.25 L=50)

RJLE (M10-P1.25 L=20)

7y v— (M10)

FvE(M10)

2 |7RJLE (M12-P1.75 L=60)

)T rv— (M12)

) 1 FvEM12)

5 [RJLE (M8-P1.25 L=20)

B [Ty v—(M8)

SLISLISL

9 @
) a @

®
7 ©

BYGFFHICRBEGTTIESE

IVUVUEEHRAIE—K
T7UNILE (FARTRZT—N)—OESLV., BONA—YDOEHFIZEYBEILLDESHEEESL,)

Bl) 1WWZHIEYSU D T—)— MEIA—3— R T MENTRTROTEFERADGE
SVYTRARJLE:6PK1715% ZFI AL ELY,




1. %45

IOV EYFNAR—E— I T7aAV Ty —%

YL, EREFRORZYRRILEERY 54T,

) BRYST

el \F/’\

2. Y4+
(1) AT—0OWmY 1+
AT—ERMEICRY TS, COBE. RILEDFEOFITIERFFEDIZTITS,

[RT— A. AT— BORY {F(F]

o
D —9)
A s

AT—B(@) (X, HERFIZAR—Y—B
(®)2@NHLMILHAHRAENTNET,

HARAENT-IRETHAEXFERL. /DR
® _.) FRT ISy rARYFF TGS,
@)nm)m —

[RF— COEY{TIT]

( g e
\

|

A sz
AT—C(®) [TRNEESOTSIZSH
FIWNER—E2—AIIHZYET,

TNDRARITEE L TERYM FTIESLY,




(2) X NER—Z—DEY 1T
1. AR —E—TRERT—AD) ORIZELRAHA. RILMHD) . Tyir— (@), FyH(@) TEET %,

2. FWEAR—E— EIERT—B(Q)ERT—C(®) DRIZHEAZH . RILMD) . Tyiv— () Fvh (D)
TEIEY %,

(i) (i8]

(\‘\ \:.’;/,‘ g T }__ _‘7_1\-_\_? L

FNER—B—ET SN =BT BT 5156, T3y hEERYMI I 52 EETRIFMIEToTIZELY,

3. ARIESHLI=TZ7 vy DBY M IFRILEE T ROFHEDTRILIICT, KiFHEITI,

LIPS =N )) {8

2.1Kgf~-m(20.6N-m) )

— Mel@
570/ A

5.3Kgf-m(51.9N*m)

A 3m

S TORILE DI HHET L5, &7 —)— OB ERAR— 8 L5 H LEMBLTUEL,

B~ £ CROBA . BERATFIRERRO L. T55 9 OB GEH TN,

F— @ ECANEEIAET 5. 27~ ORBELGA L OB AEDRELAVET,

B TS DRIE TR T P I R REL BB A B FF D C. 43 REBLTEELY,

3. 5%
FINEAR—E—3EHT DN TST—BEUN—RRADEREMITZEZTL, FOMORYN LS REEHEEEIC
HEOE HEIZELTLESLY,



[(5%]

MIE DA —3— RO T BE VA —2— RO THRICEBL, MIEDT7UNILMNT U a—F—2FRALGWMEEIZE,
UTOEBTREANILNT O3 —ZRYMITEEATRETT,

1> AT—AIZ, AT —ADET7 X7k—)L% B ENIZM10-P1.250) _
FUFMNTZEFRICHEL THZSW, (BRSR) [RAT—=A]

2> ABANINT O3 —ZERYMITEH=OHIZRDERM®
MIARBEICGYES . TS EITERBL TS,

[HEREE ]
B 2 # 1F 26 & )
s Toiat— 7yt J)— R (G AY460-NS013)
- Dwiy— Oy (@mE:13074-V5000)
- Dywie— Oy (FHEE:09340-0014P)
s Fyb AT (G :08911-2401A)

RA M . E7RR—IL
- BEEEXAYRARILE (FE:191330)

HEEMT: 7o —OBSERET EMIABETT, ]
REF1——o T —ERA=1—
S FULaF—iEiEmT

ES/A)1ln
M10-P1.25

B> TFUNIVNESRBELIESLY, .
T7UNILNIERORETRELGRIARLLZENHYET,
ZORIEHMFTRETREGRSZHRAL. BEGRESDI7ZUANILNEFERL TS,

[HE (BEMNEmDIFS)]
- JEESSUHT—1)—DI5E  6PK1075

(& RYMTHER ]
4

RAYRARILE

NILbToat—

Ty r—

Dyrx—

g 5 _,_
T e ~—m

AT F YD TR ILY : 4.4-5.9Kgf-m(43-58N - m)]




[MEMO]



A CAUTION

M This manual only provides instructions on how to use this product.
For more information on the details of how to change the camshafts please refer to the Toyota Service Manual.

B This product was designed specifically for the engine specified. If the attempt was made to use this product’'s on another
engine other than specified then you will risk of damaging the related parts in this kit and or the engine that it is used with.

M This product is to be fitted by an experienced professional in a fully equipped workshop.

MIf the incorrect tools are used then you risk possible injury or damage to the equipment, product’s hazards and or vehicle.
Please always work in a safe environment to avoid any health and/or safety risks.

B This product is to be used when the engine and engine bay is cold.
B Do not use any excessive force when using this product as you risk damaging the product or other parts.

B Use a torque wrench on each bolt with the correct specified torque setting.
Failure to do so can result to damaging the bolt or the bolt coming loose which can cause other major problems.

KIT CONTENTS Please check all the contents are in the box BEFORE installation.

ITEM QTY

(D |Bracket A 1

® Bracket B 1
Y Supplied with 6) as Assy from factory.

3) [Bracket C 1

Bracket D 1

| ® |Spacer A ($22-$ 105 T=9) 1

® Spacer B (¢ 20 Stepped) 2
Y Supplied with @ as Assy from factory.

7) |Bolt (M10-P1.25 L=85) 3

8 [Hex Button Head Bolt (M10-P1.25 L=50) 1

9 |Bolt (M10-P1.25 L=20) 1

Washer (M10) 6

Nut (M10) 1

2 |Bolt (M12-P1.75 L=60) 1

3 [Washer (M12) 2

d INut (M12) 1

5 [Bolt (M8-P1.25 L=20) 1

& [Washer (M8) 1

REQUIRED TOOLS

*General Maintenance Tools

*V-Ribbed Serpentine Belt “Fan Belt”
(Prepare right belt for your set up, depends on Pulley Dia., Other Peripheral parts etc.)

e.g. 1JZ Stock Crank Pulley, Stock Water Pump, Stock Power Steering Pump
—V-Ribbed Serpentine Belt #6PK1715




1. Preparation

Remove Alternator and A/C Compressor from
Engine.
Then remove the stud bolt shown in the right.

2. Installation
(1) Mounting Brackets

Place (1)Bracket A and @Bracket B using short parts as shown below and HAND TIGHTEN the bolts.

[@Bracket A (Bottom) & @Bracket B (Top)] &

o
@

o9

16
® QY —) P

@#—"@J"@ ©

A NOTE

(@Bracket B comes with 2x ®Spacer B as
an assy from factory.

Ensure 2x ®Spacer C are properly
assembled on @Bracket B prior to
installing onto the stock Power Steering
Pump Bracket.

[B)Bracket C]

A NOTE

Watch for bolt holes on @Bracket C.

Hole comes to Engine side.

Slotted Hole comes to Alternator side and Round




(2) Mounting Alternator

1. Fix the bottom of Alternator to DBracket A using @Bolt, 2x (dWasher and (®Nut.

2. Fix the top of Alternator in between @Bracket B and @Bracket C using @Bolt, 2x {DWasher and (DNut.

& CAUTION

If Alternator and the Bracket(s) come contact in any other parts than the mounting area,
Grind (Chamfer) the bracket(s) just enough to relieve the contact.

3. Tighten all the mounting bolts of the Brackets to instructed torque shown below.

@ 4 5Kgf-m(44.1N*m)
5.3Kgf-m(51.9N-m) b

G =6

~Z& Y /0 A\

: @=x A\
AN0 «—
2.1 Jfgf—m(ZO.eN-/m)‘ b %;

= !M
DOO// -

5.3Kgf-m(51.9N*m)

A CAUTION

Make sure ALL Pulleys on the Engine are located in STRAIGHT LINE after all bolts are tightened to instructed torque
In the case any Pulleys are out of STRAIGHT LINE, recheck the installation procedure and reinstall the Bracket(s).

Running Engine under improper condition can cause damaging to the Belt, falling out of the Belt and/or damaging to
the Engine and peripheral components.

3. Putting back Peripheral Components

Extend wire harnesses connect to Alternator as required, and put back the other parts taken off earlier
referring to Toyota Service Manual.



[Advanced Reference]

Additional belt tensioner can be fitted by following procedures for when using an electric water pump instead of the factory
mechanical pump.

<1> Make a bolt hole of M10-P.125 using the center guide marked
on the Bracket A referring to the illustration on the right. [ Bracket A ]

<2> Followings are examples of recommended parts and modification
for the setup.

Thread to
M10-P1.25

[Recommended Parts Combination]
NISSAN OEM parts:
* TENSIONER ASSY (P/N:AY460-NS013)
* WASHER-LOCK (P/N:13074-V5000)
» WASHER-SPRING (P/N:09340-0014P)
= NUT-HEX (P/N:08911-2401A)

TOMEI item: Bolt hole
» Reinforced Stud Bolt (P/N:191330) center

[Recommended Modification: Tensioner Height Adjustment])
TOMEI Tuning Service:
* Tensioner Height Adjustment

<3> Check the length of serpentine belt best suits the set up.
The best length may vary depending on condition and other setup of the vehicle.
Followings are recommended length in general for reference.

[Recommended]
= For the factory crank pulley : 6PK1075

Reference: Installation overview]

Stud Bolt

Belt Tensioner

Washer

Spring Washer

D 3' 22 Z
Y@ pa—

Hex Nut [Torque Spec:4.4-5.9 Kgf-m (43-58 N*m)]

10



11



TOMEI POWERED ic.
BABH FE/VT—F

T194-0004 HRABRTET#EEHS5—4—27
TEL: 042—795—8411({X)

FAX:042—799—7851
http://www.tomei-p.co.jp

COREIZEHAIMY AT BELEDTHRHKIE EEABELLED,
EXRHE: A~ (KRB, EXFHEFR)9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

ZA AR —8—T Sy EiRERAE 20214648 M14K16-1
1JZ ALTERNATOR RELOCATION BRACKET INSTALLATION MANUAL 2021.4 M14K16-1

12



